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HOBAO ENTERPRISING CO., LTD.
TEL:+886-2-2996-2229 FAX:+886-2-2996-8213
hobao@hobao.com.tw
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87002
4.1x8x0.1mm x8
Washer

87005-2
6.2x13.9x0.15mm x4
Washer

36101
5.8x1.9mm x4
O-ring

38404
4x4mm x2
Set Screw

31310
3x10mm x8
F/H Screw

36001
2.5x13.8mm x4
Shaft

84076
8x16x5mm x4
Ball Bearing

38504
5x4mm x2
Set Screw

33315
3x15mm x4
B/H Screw

84076
8x16x5mm x4
Ball Bearing

Front / Rear Differential Assembly

— 36001

@ 38404

87005-27( Q|> >
36101 — <<l_9
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38504
5x4mm x1
Set Screw

38308
3x8mm x2
Set Screw

90038
4x21.5mm x2
Hinge Pin

90035
2.5x11.8mm x2
Shaft

87027-1
2.5x16.8mm x2
Shaft

84076
8x16x5mm x1
Ball Bearing

22115
12x18x4mm x1
Ball Bearing

33325
3x25mm x1
B/H Screw

35418
4x18mm x2
B/H Screw

39008
M3 Nut x2

38408
4x8mm x1
Set Screw

88031
7.8mm x1
Steel Ball

Front Steering Knuckle And CVA Shaft Assembly GP & EP
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38504
5x4mm x1
Set Screw

38308
3x8mm x2
Set Screw

90038
4x21.5mm x2
Hinge Pin

90035
2.5x11.8mm x1
Shaft

87027-1
2.5x16.8mm x1
Shaft

84076
8x16x5mm x1
Ball Bearing

22115
12x18x4mm x1
Ball Bearing

88825
3x25mm x1
B/H Screw

35418
4x18mm x2
B/H Screw

39008
M3 Nut x2

38408
4x8mm x1
Set Screw

88031
7.8mm x1
Steel Ball

90006

(3]

Front Steering Knuckle And CVA Shaft Assembly GP & EP
L \
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Front Suspension Arm Assembly
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87044S x2
Alum Collar

33315
3x15mm x3
B/H Screw

32320
3x20mm x2
Cap Screw

88002
4x47mm x2
B/H Screw

84078
6x10x3mm x4
Ball Bearing

33308
3x8mm x1
B/H Screw

86039
5.8mm x1
Steel Ball

38303
3x3mm x2
Set Screw

Front Shock Tower & Lower Arm Holder Assembly
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Servo Saver Assembly 2

m Servo Saver Assembly 4 GP & EP
e Y/
F/H Screw 33315
| 3x15mm x2
B/H Screw
90050
@ 6.8mm x2
Steel Ball
30003
6.8mm x2
Steel Ball
32310
3x10mm x2
Cap Screw
(omussn Sxtomm o
B/H Screw 0 LGS 3x15mm x2
Rotate 180 ‘ B/H Screw
33412
4x12mm x1 E
FOR GP ’ FOR EP
33310 : 33310
|
32310
/ 32310
g 88115 B ssiis
./
@ 85006 85006
31318 STEP 2
3x18mm x2
F/H Screw 39008
39008
M3 Nut x2
\ J
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m Front Sway Bar Assembly GP & EP m Rear Suspension Arm / Axle Assembly 1 GP & EP

85023

: i 85023 ] Sxémm x1
Set Screw i

“““““““ " 38304 . %

L] 3x4mm X2 ‘ - »
Set Screw s

@ e / Set Screw

=
|
33310
3x10mm x2 _ — " A\
39008
B/H Screw © @ W © \) @] M3 Nut x2

O

32320 S
3x20mm x2 © ®

Cap Screw B 88031
N 7.8mm x1
Ball Long

30004 x
@ 6.8mm /
84076
8x16x5mm x2
Ball Bearing

Steel Ball 32320
87027-1

1 2.5x16.8mm x1
Shaft

32325
3x25mm x1
Cap Screw

90028
3x50mm x1
Cap Screw

87044S
Alum Collar x2

32320
3x20mm x2
Cap Screw

R

TN

i
I

33315
3x15mm x5
B/H Screw
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38504
5x4mm x1
Set Screw

38408
4x8mm x1
Set Screw

39008
M3 Nut x2

88031
7.8mm x2
Ball Long

84076
8x16x5mm x2
Ball Bearing

87027-1
2.5x16.8mm x1
Shaft

32325
3x25mm x1
Cap Screw

90028
3x50mm x1
Cap Screw

Rear Suspension Arm / Axle Assembly 2 GP & EP

/

90010
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88002
4x47mm x2
B/H Screw

32320
3x20mm x2
Cap Screw

87044S
Alum Collar x2

39008
M3 Nut x1

32320

3x20mm x2
Cap Screw

38303
3x3mm x2
Set Screw

30004
6.8mm x2
Steel Ball

\

\_
Rear Suspension Arm Assembly
(2

J
GP & EP
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Rear Body Post And Mud Guard Assembly GP & EP

s 33422
4x22mm x2
e
B/H Screw
33318 "l
3x18mm x2
B/H Screw / /
K ’-
33312 | —
3x12mm x1 II ')}’ ll/‘ \
B/H Screw Il i
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32312
3x12mm x2
Cap Screw ’=:J 88034
] 3x50x20 x1
Cap Screw
33315
i 3xiomm x6
\ g > ’
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Center Differential Assembly

87002
4.1x8x0.1mm x4
Washer

87005-1
6.1x13.9x0.3mm x2
Washer

36101
5.8x1.9mm x2
O-ring

38404
4x4mm x1
Set Screw

87002 % °

87005-1 7@)
36101 —(@>@

A

87004 — B
© 33404

| P o
84076—@ 36001 B
1.

87006— (1)

33312
3x12mm x4
B/H Screw

36001
2.5x13.8mm x2
Shaft

84076
8x16x5mm x2
Ball Bearing

.

87002

38303
3x3mm x2
Set Screw

33310
3x10mm x4
B/H Screw

34316
3x14.5mm x4
Brake Screw

85018

87051-1 ——
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31410
4x10mm x4
F/H Screw

31416
4x16mm x5
F/H Screw

31416
4x16mm x5
F/H Screw

31410
4x10mm x2
F/H Screw

31410
4x10mm x4
F/H Screw
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Front Clip Assembly
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GP & EP
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Air Filter Holder And Radio Tray Post Assembly (c]

Battery Box Assembly
35210

2x10mm x2 35210

B/H Screw 33308 E i ﬂiﬁi 33308

33312
3x12mm x1
B/H Screw 333107

33306
3x6mm x1
B/H Screw

33310T
3x10mm x3
B/H Tap Screw

" 33308
IWW‘YJW‘WWW 3x8mm x3
B/H Screw

33310
3x10mm x1
B/H Screw
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Radio Tray And Battery Cover Assembly m @

85007 © — 39008

33308
3x8mm x5
B/H Screw

31310
3x10mm x8
F/H Screw

33312
3x12mm x2
B/H Screw

A 39008
\) @] M3 Nylon Nut x2

7N 39004
\, M3 Nut x2

L

35208
2x8mm x2
B/H Screw

31310
3x10mm x7
F/H Screw

33308
3x8mm x1
B/H Screw

33312
3x12mm x8
B/H Screw
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31310
3x10mm x1
F/H Screw
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31317
3x17mm x1
F/H Screw




Fuel Tank Assembly m @ In-Line Muffler And Manifold Assembly m

89070 : .
4x8mm x2 89069 : Fuel Tank 125CC : 90024 - Fuel Tank 150¢C
O-Ring : ¥ ( )
: 84112 AN
: N > 33310
89069 : §
33310 :
33310 ' 89070 90024
(i 3x10mm x2 / ; \@g ~
B/H Screw : | SIS [ _
T i i Y £~ 9 > 7
31310 8
| o 3x10mm x2 7
F/H Screw N
31408
4x8mm x4
F/H Screw
\_ J
Engine Mount / Clutch Assembly m 31410 — =
]mmmm 4x10mm x1 “fé—é\\\,\,\%’,—,\\
32308 Clutch Bell 16T or 17T For Hyper 30 Engine el S0 "ml\
3x8mm x1 Clutch Bell 13T or 14T For Hyper 21 / 28 Engine ‘ i J ,]},”;,l
Cap Screw / / / 7
‘ 38404 T
& P Wi
—_—
32314
3x14mm x4
Cap Screw
FR-24D : 13T
84055 : 14T
39408 OP-0015: 16T @
4x8mm x4 OP-0016 : 17T

Engine Screw

84187W () i —
3.1x6x0.5mm > 2 )
Washer S
()

32308 ‘

84187W o= N
@ ﬂ 5.1x8x0.25mm 0

Washer

0l e

84077
5x10x4mm x2
Ball Bearing

31410
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38303
3x3mm x2
Set Screw

33308
3x8mm x2
B/H Screw

38303
3x3mm x4
Set Screw

Throttle Link Assembly

\3— 87091
87091
o/
G
.
Steering / Brake Link Assembly
38303
33308 ——— &7 —
Y
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@ ‘;@ — 87092
e
\_
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31310
3x10mm x1
F/H Screw

88012
6.8mm x1

90030
M2.6 Nut x4

90030
3.1x7x0.25mm x4
Washer

90036
O-ring Shield

90036
4x8mm x8
O-Ring

90036
4.05x7.98x1.2mm x4
Washer

30004
6.8mm x4
Ball

Air Filter And Holder Assembly
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31310

86004
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7 @ 88093
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86040

88064-1

Front /| Rear Shock Absorber Assembly

Front
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90052

[c

&>
90049/

90048/ 90030
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/ 90030

90047

N
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—/
% as008

%/

90049

l_

90049

.

iR
90049
/ /30004
/ | 90043 ) ©
90030 /g ©
o J
Rear
85028
90052 |
P /
10}
90049 | | 90049
= ==
90048 | /90030
=) | 90049
=l /
S 50030
90047” s’ %
90049
/ /30004
e 90043 O
90030 ©
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32320
3x20mm x4
Cap Screw

TR

32320
3x20mm x4
Cap Screw

~

( ) 85034
Wheel Hex Nut x4
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Rear Shock Assembly
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85033BU : Printed Body - Blue
85033R : Printed Body - Red

(W

]

33310
3x10mm x4
B/H Screw

32312
3x12mm x4
Cap Screw

38404
4x4mm x1
Set Screw

87044S
Alum Collar x2

31410
4x10mm x5
F/H Screw
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m Receive Box & Steering Servo Assembly m -
=R/

1] e = NITRO STANDARD PARTS LIST
33308 =2 s N\ N\ [ \
3xemm x2 (> 87001 87338 89107 | 89143 90035
[]- 3x10mm 4pcs \\4@ zvsxugm Pin
0 S12mm xé % \@
B/H Screw 2pcs
33310 87049 87562 90036
37:10&Tl:v2 > 6,1x13.92x;)é5Washer ﬁl ﬁ © Washer 2pcs @ /
" % u S ° 4x2mm O-ring we
33316 @ zpC54.1x8x£%asher & e
%)/(:{5&!:163(\,2 4pcs 2pcs 4pcs
87003 87050/ 87051-1 90038
)
&2 , l
2.5x13.§cnsvm Pin @ & '
87004 87054 90043 | 90044
' p 4 s [‘S @ & % 3x50mm Screw
87005-1|87005-2 87077 88001 88039
St
F/H Screw
® | ® o
87006 88064-1
. \ @
e Z.leg.scn;m Pin 2pcs 2pcs 4’(47”;;”:55”‘5"" 3.4x972gé)sgbone - .
87021 87079-1 88003 90028 90049
2 - NN &
9 4pcs 3x14mm \\ @ 4pcs 4pcs @
| : B s " e . I m @ .O
2pcs 2pcs 4;&? 2 2 3450 5 74 4pcs
— 31312 87027-1 |87086|87088 88004 90050
A 3x12mm x6
F/H Screw S 2
11 e || By, a
, g Q)
87028 87091 88012 90052| 90053
@
snag. ® M2.5Nut
1 ® 2pcs
. @ mily" 3.l><7x022psc\g\/asher
87037870445 87092 88013| 88026 89070 90031
@ 3x3mm S:l Screw (mm (u— ]
4pcs N 3x8mm 3x15mm M;:{V\Slut
“@rs | L™ - |
2pcs C Q) =T
9 s @ 4x73mh Pin 3.1x7x0.25Washer
2pcs 10pcs 2pcs 2% ) L 4pcs 2pcs 4pcs] L 2pcs )
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